TEST REPORT

Mechanical & Hardgoods Lab Report No. : HLO0214A/2007
Page - 1 of 2
Date : OCT. 30, 2007

HUN TAI PLASTIC CO., LTD.
47-7 Annan Lane, Chinling Village, Hsiushui Hsiang, Changhua Hsien,
Taiwan 504, R.O.C.

The following merchandise was submitted and identified by the applicant as:

Product Description: Twin-wheel castor
Style/ Item No.: HT3140

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested:
Caster Durability test

Test Methods:
(1) Secure the caster on the testing machine.

(2) Set up the test condition as following:

Test Condition
Speed 2 mph
Each Stroke distance 36 inch
Cycles Obs‘Ea}'cll? (l/gl m,:h ?igh) ASPAOA
Without Obstacle 9500
Loading 40 Ib

(3) Requirement: There shall be no broken or separated on the two wheel bodies of the caster.

Test Result: :
No visual broken or separated was found on the two wheel bodies of the caster after the test.

Testing Periods:  2007/10/17 ~2007/10/26

Signed for and on behalf of
SGS Taiwan Ltd.

Oidern cloms—"

Owen Cheng
Asst. Manager
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-- Sample Page —

Sample Picture

Photo “A” : Appearaiﬁce of Samplé
-- End of Report --
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Signed for and on behalf of
SGS Taiwan Ltd.
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